





Test Report SL52415315119601TX Date:July 15,2024 Page 1 of 3

TAICANG SHUNFU KNITWEAR CO., LTD.
NO.147 TONGGANG WEST ROAD, SHAXI TOWN, TAICANG CITY

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description : (A)Glove (Cotton terry gloves)

Sample Color : (A)off white

Composition : (A)100% COTTON

Retest : No

Proposed Care Instruction: -

Test Performed : Selected test(s) as requested by applicant

Sample Receiving Date : Jul 11, 2024

Testing Period : Jul 11, 2024 - Jul 15, 2024

Test Result(s) : Unless otherwise stated the results shown in this test report refer only to the

sample(s) tested, for further details, please refer to the following page(s).

Signed for and on behalf of

SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd

Sara Guo (Account Executive)

SGS does not verify authenticity of any Brand/Trademark of products. Buyers must check if the product is genuine with the Brand/Trademark owner directly.



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <a href="https://www.sgs.com/en/Terms-and-Conditions">https://www.sgs.com/en/Terms-and-Conditions</a>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approved of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.



**Test Report** 

SL52415315119601TX

Date:July 15,2024 Page 2 of 3

Test Result

# **Protective Gloves against Mechanical Risks**

EN 388:2016+A1:2018

# Clause 4.1 Blade Cut Resistance

(EN 388:2016+A1:2018 Clause 6.2)

# Sample A

### As received

	Unit	C <sub>n</sub>	Т	C <sub>n+1</sub>	Index	Index of each Specimen
Specimen 1						
Sequence 1		1.2	4.2	1.3	4.5	4.5
Sequence 2	-	1.3	4.4	1.3	4.4	
Sequence 3	-	1.3	4.4	1.4	4.1	
Sequence 4	-	1.4	5.3	1.4	4.8	
Sequence 5	-	1.4	5.4	1.4	4.9	
Specimen 2						
Sequence 1	-	1.4	4.7	1.4	4.4	4.5
Sequence 2	-	1.4	4.7	1.5	4.4	
Sequence 3	-	1.5	4.7	1.4	4.4	
Sequence 4	-	1.4	5.4	1.6	4.6	
Sequence 5	-	1.6	5.6	1.6	4.5	
Lowest of the T	wo Avera	ige : 4.5				

### Recommended level: 2

### Remark:

1)  $C_n \& C_{n+1} = Cut$ -through cycles of control specimen; T = Cut-through cycles of test specimen;

2) Performance requirement: Level 1-1.2, Level 2-2.5, Level 3-5.0, Level 4-10.0, Level 5-20.0 The performance level is defined as the lowest of the two specimen index values.

3) Consumables information:

Canvas : LEM 6 Blade : RB45-10



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <a href="https://www.sgs.com/en/Terms-and-Conditions">https://www.sgs.com/en/Terms-and-Conditions</a>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Cilent's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction form exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approved of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck-Rogs.com

Artention: 16 check the authenticity of testing inspection report a certificate, please contact us at telephone: (66-75)6307 144-60 or email: CN.Doccheck@sgs.com

1,3<sup>rt</sup>Bullding,No.889,Yishan Road,Xuhui District Shanghai,China 200233 t (86-21) 61402666 f (86-21) 64958763 www.sgsgroup.com.c



**Test Report** 

SL52415315119601TX

Date: July 15,2024 Page 3 of 3





Product information is provided by applicant without verification or authentication of the brand.

\*\*\*End of Report\*\*\*

Scan to see the report



Verification: check.sgsonline.com.cn



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <a href="https://www.sgs.com/en/Terms-and-Conditions">https://www.sgs.com/en/Terms-and-Conditions</a>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Cilent's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction form exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approved of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck-Rogs.com

t (86–21) 61402666 f (86–21) 64958763